Accepted Manuscript

Plant-wide model-based analysis of iron dosage strategies for chemical phosphorus
removal in wastewater treatment systems

C. Kazadi Mbamba, E. Lindblom, X. Flores-Alsina, S. Tait, S. Anderson, R. Saagi,
D.J. Batstone, K.V. Gernaey, U. Jeppsson

PII: S0043-1354(19)30104-6
DOI: https://doi.org/10.1016/j.watres.2019.01.048
Reference: WR 14416

To appearin:  Water Research

Received Date: 8 November 2018
Revised Date: 16 January 2019
Accepted Date: 25 January 2019

Please cite this article as: Mbamba, C.K., Lindblom, E., Flores-Alsina, X., Tait, S., Anderson, S., Saagi,
R., Batstone, D.J., Gernaey, K.V., Jeppsson, U., Plant-wide model-based analysis of iron dosage
strategies for chemical phosphorus removal in wastewater treatment systems, Water Research, https://
doi.org/10.1016/j.watres.2019.01.048.

This is a PDF file of an unedited manuscript that has been accepted for publication. As a service to

our customers we are providing this early version of the manuscript. The manuscript will undergo
copyediting, typesetting, and review of the resulting proof before it is published in its final form. Please
note that during the production process errors may be discovered which could affect the content, and all
legal disclaimers that apply to the journal pertain.


https://doi.org/10.1016/j.watres.2019.01.048
https://doi.org/10.1016/j.watres.2019.01.048
https://doi.org/10.1016/j.watres.2019.01.048

ACCEPTED MANUSCRIPT



© 00 ~N O O

10
11
12
13
14
15
16

17

18

19

20

21

22

23

24

Plant-wide model-based analysis of iron dosage strategies for

chemical phosphorusremoval in wastewater treatment systems

C. Kazadi Mbamba'?, E. Lindblom?3, X. Flores-Alsina* S. Tait>, S. Anderson®, R.

Saagi®, D.J. Batstone®, K. V. Gernaey*, U. Jeppsson?

! RISE Research Institutes of Sweden, Energy and Circular Economy - Urban Water Management, SE - 223 63
Lund, Sweden

2 Division of Industrial Electrical Engineering and Automation, Department of Biomedical Engineering, Lund
University, Box 118, SE-221 00, Lund, Sweden

¥ Stockholm Vatten och Avfall, SE-106 36 Stockholm, Sweden

* Process and Systems Engineering Center (PROSYS), Department of Chemical and Biochemical Engineering,
Technical University of Denmark, Building 229, DK-2800, Kgs. Lyngby, Denmark

® Centre for Agricultural Engineering, University of Southern Queensland, Toowoomba, Queensland, 4350,
Australia

® Advanced Water Management Centre, The University of Queensland, St Lucia, Brisbane, Queensland, 4072,

Australia

*Corresponding author:
Christian Kazadi Mbamba

christian.kazadi.mbamba@ri.se

Abstract

Stringent phosphorus discharge standards (i.e. 0.15 — 0.3 9 Prthe Baltic area will
compel wastewater treatment practice to augment enhanced biological phosphorus removal

(EBPR) with chemical precipitation using metal salts. This study examines control of iron
1



25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

a7

chemical dosing for phosphorus removal under dynamic loading conditions to optimize
operational aspects of a membrane biological reactor (MBR) pilot plant. An upgraded version
of the Benchmark Simulation Model No. 2 (BSM2) with an improved physico-chemical
framework (PCF) is used to develop a plant-wide model for the pilot plant. The PCF consists
of an equilibrium approach describing ion speciation and pairing, kinetic minerals
precipitation (such as hydrous ferric oxides (HFO) and ReBOwell as adsorption and co-
precipitation. Model performance is assessed against data sets from the pilot plant, evaluating
the capability to describe water and sludge lines across the treatment process under steady-
state operation. Simulated phosphorus differed as little as 5-10% (relative) from measured
phosphorus, indicating that the model was representative of reality. The study also shows that
environmental factors such as pH, as well operating conditions such as Fe/P molar ratios (1,
1.5 and 2), influence the concentration of dissolved phosphate in the effluent. The time
constant of simultaneous precipitation in the calibrated model, due to a step change
decrease/increase in FeS@osage, was found to be roughly 5 days, indicating a slow
dynamic response due to a multi-step process involving dissolution, oxidation, precipitation,
aging, adsorption and co-precipitation. The persistence effect of accumulated iron-
precipitates (HFO particulates) in the activated sludge seemed important for phosphorus
removal, and therefore solids retention time plays a crucial role according to the model. The
aerobic tank was deemed to be the most suitable dosing location foy &8dtbn, due to

high dissolved oxygen levels and good mixing conditions. Finally, dynamic model-based

analyses show the benefits of using automatic control when dosing chemicals.

Key words: Iron, Membrane bioreactors, Phosphorus removal, chemical precipitation, Plant-

wide model, Wastewater treatment



48

Nomenclature

ADM1

A|3+

ASM
ASM2d
BOD,
BR1/ANOX
BR2/ANOX
BR3/FLEX
BR4/AERO
BR5/AERO
BR6/DEOX
BR7/ANOX
BSM2

Ca

CAS

Cl

CO

COD

DO

EBPR

EPA

Fe

FeCk

Anaerobic Digestion Model No. 1
Aluminium ion

Activated sludge model

Activated Sludge Model No. 2d
7-day biochemical oxygen demand
Anoxic bioreactor 1

Anoxic bioreactor 2

Swing bioreactor 3 (anoxic/aerobic)
Aerobic bioreactor 4

Aerobic bioreactor 5

De-aeration bioreactor 6
Post-anoxic bioreactor 7
Benchmark Simulation Model No. 2
Calcium

Conventional activated sludge
Chloride

Carbon dioxide

Chemical oxygen demand
Dissolved oxygen

Enhanced biological phosphorus removal
Environmental Protection Agency
Iron

Iron chloride

(gCOD.ni)

(mole.L™")

(mole.L™")

(gCOD.ni°)

(g.m°)



FeSQ
Iron(ll) or
Fe**
Iron(lll) or
Fe3+

ISS

K

MBR

Mg

MLSS

Na
NH;3
NH4-N
NOs-N
O,

pH
PO,*
PO,-P

RAS

So2

Iron(ll) sulphate

Ferrous iron

Ferric iron

Inorganic suspended solids
Potassium

Membrane bioreactor
Magnesium

Mixed liquor suspended solids

Order of the precipitation reaction

Sodium

Ammonia

Ammoniacal nitrogen

Nitrate nitrogen

Oxygen

Hydrogen potential
Phosphate ion
Orthophosphate phosphorus
Returned activated sludge
Fermentation products
Readily biodegradable organics
Inert biodegradable organics
Dissolved oxygen

Time

(mole.L™")

(mole.L™")

(9SS)m

(mole )

(gSS.n?)

(gN.m"®)

(gN.m"°)

(standard)

(@F)m

(gCOD.nt?)
(gCOD.nt?)
(gCOD.nt?)
(9-m?)

(min, h, day)



TIC
TN
TOC
TP
TSS
VFA
VSS
WAS

WWTP

Xaut
Xrepos
Xy
XurFo

XHFOH

XHFO,H,P

Xnro,L

XuFo,Lp
X

Xiss
Xpao

XpHA

Xpp

Temperature

Total inorganic carbon

Total nitrogen

Total organic carbon

Total phosphorus

Total suspended solids

Volatile fatty acids

Volatile suspended solids

Waste activated sludge

Wastewater treatment pant

Autotrophic biomass

Iron phosphate mineral state
Heterotrophic biomass

Hydrous ferric oxide

Hydrous ferric oxide with high adsorption
capacity

Xnro.nWith adsorbed phosphate
Hydrous ferric oxide with low adsorption
capacity

Xnro,LWith adsorbed phosphate

Inert non-biodegradable organics
Inorganic suspended solids state
Phosphorus-accumulating organisms state
Polyhydroxy-alkanoate state

Polyphosphate state

(°C, K)
(gC.nm%)
(gN.m?°)
(gC.nm)
(gP.nt%)
(gSS.nt)
(gCOD.ii)

(gSS.n?)

(gCOD.nP)
(gFe.m’)
(gCOD.nP)
(g.m°)

(g.m°)

(g.m°)

(g.m°)

(9.m°)
(gcoB)m

(gSS.n?)

(gCOD.m

(gCOD.ni°)

(g.m°)



49

Xs

Xrss

Slowly biodegradable substrate state

Total suspended solids state

(gCOB).m

(gTSS.n?)



50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

Resear ch highlights

A plant-wide model calibrated against extensive pilot-plant data describing phosphorus |
dynamics with iron (Fe) dosing.

» Good agreement between measured and modelled P (5-10% (relative) difference).

» P concentration strongly depends on pH, Fe/P ratio and influent P load.

* P removal control strategies substantially reduce FeS€e.

* Model shows aerobic tanks are the most suitable dosing location fon,Féi®to fast oxidation

of F€* to Fe".

1 Introduction

In recent years, effluent discharge limits to receiving waters are becoming more stringent, owing
increased awareness and growing concerns regarding pollution and degradation of water resource:
example, current effluent standards in Stockholm (Sweden) restrict the concentrations of total phosph
(TP) in treated wastewater discharge to less than 0.3Plawever, these requirements are expected to
be tightened to achieve more efficient phosphorus removal. The future annual average emission stan
for TP in Stockholm, Sweden, will likely be 0.2 gPmith the operational effluent target set at 0.15

gP.m® (Andersonet al, 2016). To meet these stricter quality standards, the effluent should contain ve
low concentrations of dissolved phosphorus and almost no suspended solids. Wastewater treat
facilities will need to undergo significant (structural/operational) modifications and/or improvements

far as nutrient removal is concerned. A number of existing wastewater treatment plants are seekir
intensify treatment using conventional activated sludge (CAS) systems coupled with membrane sc
separation referred to as membrane bioreactors (MBRs) (Judd, 2008). Since MBR systems have
selectivity and can be operated with high suspended solids concentrations and longer sludge rete

times, a smaller footprint results. Consequently, biological nutrient removal in MBRs is becoming mc



74

75

76

77

78

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

popular as a means of treating wastewater and has now been successfully achieved at lab-, pilot an

scale (Bertanza et al., 2017; Wang et al., 2014).

In terms of biological treatment options, enhanced biological phosphorus removal (EBPR) is n
common practice. However, the feasibility of EBPR systems may be limited to some extent (Ekal
2010) by wastewater characteristics and other environmental factors such as temperature and
loading. In such situations, phosphorus (P) removal by biological means can be supported by cher
precipitation processes (De Haesal., 2000a). In current practice, chemical phosphorus removal i
conventional activated sludge plants is mainly performed by the addition of iron (Fe) or aluminium s
upstream of the primary clarifier (pre-precipitation), to mixed liquor in the activated sludge tan
(simultaneous precipitation or co-precipitation) and/or to the tertiary processes (post-precipitati
(Henzeet al., 2002; EPA, 2010). The phosphorus removal efficiency depends on a number of fact
including pH, temperature, redox conditions, dosing location, reactor configuration, and iron a
phosphorus conversions by microorganisms present in the wastewater (Det dha2000a; Wanegt

al., 2014). In turn, these factors will dictate the forms of iron, either ferrit")(Beferrous (F&"), and
influence the rate and extent of iron transformations. As an illustration, when ferric salts are added tc
mixed liquor, the salt ionizes to yield the free metallic ions, a portion of which may then react wi
orthophosphate (P£P) to form insoluble ferric phosphate precipitates (strengite). The precipitates mig
then be separated out by sedimentation or membrane filtratiore(\&lu 2015). However, the majority
of ferric ions will combine with hydroxide ions to form a variety of hydroxide complexes, termed hydrot
ferric oxides (HFO) with high sorption capacity, which will subsequently assist in the removal
phosphorus by adsorption and co-precipitation (Setital., 2008). Due to high costs of ferric iron salts,
Fe is in some instances added as ferrous iron, such as in, BaBQvhich may oxidize to Beat the
dosing point if oxidizing conditions prevail in the physical or biological treatment stage (EPA, 2010).
order to achieve greater degrees of P removal, higher levels of iron or smarter dosing strategies mz

required (e.g. optimum dosing location, molar ratio requirements).



99

100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119

120

121

122

123

For MBR systems, and for CAS plants without tertiary treatment, biological treatment is usually the fit
treatment step, which means that the process will have to operate with much lower phospht
concentrations. Phosphorus is an essential nutrient for microbial growth and its shortage may |
biological activities, such as nitrification and denitrification processes (Plafipal., 2003). This

introduces a sensitive interaction between biology and precipitation chemistry, requiring optin
phosphorus removal control strategies and operational settings to achieve efficient and robust waste
treatment. A more detailed insight into the interactions between iron species and phosphorus with
biological nutrient system with membrane separation is of particular importance to many countri
Wastewater utilities are assessing biological nutrient removal with MBRs to establish a suitable treatn
pathway in line with stricter discharge requirements in the future (Dagjgal, 2010). While current

studies have significantly increased knowledge of the process design with membrane technology
modified biological treatment, there is still a need to further clarify the impacts of ferric and ferrous ir
dosing on phosphorus removal in the activated sludge system. Gaining insight into iron speciation
iron species transformation through modelling is paramount to capture the mechanisms of ir
precipitation, as their nature, movement and fate in bioreactors would impact both phosphorus rem

efficiency as well as membrane performance characteristics.

A recent study proposed a mechanistic chemical P removal modelling approach, which describes
kinetics precipitation and flocculation of HFO as well as P adsorption onto HFO particulates and
precipitation (Hauduet al., 2015). This model had been calibrated and validated with lab-scale data or
removal with iron in synthetic agueous solutions. The model framework of Hatcalc (2015) was

demonstrated to be well-suited for benchmark development procedures for optimizing control :
operational strategies for chemical dosing in a plant-wide context (®tlah, 2017), however this

approach has not been validated with real wastewater for full-scale implementation. By the way
contrast, Kazadi Mbambat al. (2016) validated a phosphorus plant-wide model with spontaneou

precipitation in anaerobic digestion, but did not include simultaneous precipitation of P with metals in
9



124

125

126

127

128

129

130

131

132

133

134

135

136

137

138

139

140

141

142

143

144

145

activated sludge system. The main reason of excluding simultaneous precipitation by Kazadi gthamt
al. (2016) was that P was solely removed by biological processes in the modelled full-scale syst
Consequently, the approach of Haudt@l (2015) and the plant-wide model of Soketral. (2017) have

not yet been tested on full-scale data with diverse dynamics, and this is the focus of the present study

The main novelty of this contribution is to predict P and Fe transformations in both water and sluc
lines. Current modelling approaches and understanding of the reaction mechanisms of iron

phosphorus are applied to pilot-scale data to evaluate control and operational strategies. The study
focuses on the impact of the Fe/P molar ratio system when the pH varies, and its effect on effluen
concentration, for example due to routine membrane cleaning with acidic solutions. Special focus
placed on validating these aspects using recent model development. The paper is structured to
present the underlying principles of the plant-wide model including the precipitation model, then t
validation step with static pilot-test data and other steady-state analyses, after which dynamic simulat

are used to examine the influence of operational and control factors.

2 Methodology

2.1 Pilot-plant configuration

The MBR pilot-plant under study is located at the R&D facility Hammarby Sjostadsverk, which
adjacent to Henriksdal wastewater treatment plant (WWTP) (850,000 PE), the largest in Stockh